esign_2022 ACC/10348601_00 GEN.rvt

Autodesk Docs://10348601_Minturn_WTP_D

81212024 7:41:30 AM

PRELIMINARY -

R

—

W

|

NOT FOR CONSTRUCTION

Contract Drawings For

TOWN OF MINTURN

WATER TREATMENT PLANT

30% ISSUED FOR REVIEW

Project No. 10348601

Date: JULY 2024




2022 ACC/10348601_00 GEN.rvt

’_Design_

Autodesk Docs://10348601_Minturn_WTP_Desi

81212024 9:01:29 AM

1 ‘ 3 ‘ 5 6 ‘ 7 8
SHEET# | DESCRIPTION SHEET# | DESCRIPTION SHEET# | DESCRIPTION SHEET# | DESCRIPTION

SERIES 00 - GENERAL SERIES 02- SITE PLAN SERIES 05 - MEMBRANE TREATMENT BUILDING SERIES 90 - GENERAL DETAILS
00G-000 COVER SHEET 02C-101 EXISTING CONDITIONS PLAN [055-001 [STRUCTURAL NOTES 905501 STRUCTURAL DETAILS 1
00G-001 SHEET INDEX 02C-102 EROSION AND SEDIMENTATION CONTROL PLAN |055-002 |SCHEDULE OF SPECIAL INSPECTIONS 905-502 STRUCTURAL DETAILS 2
[...]
SECURITY EQUIPMENT CABINET

j {s3o70lol A o o 4 [ S dH

NORMALLY OPEN TIME DELAY RELAY CONTACT
WITH TIME DELAY ON OPENING AFTER COIL IS
DE-ENERGIZED

NORMALLY CLOSED TIME DELAY RELAY

DIAGRAM OR SCHEDULE FOR DESCRIPTION @ X SPECIAL-PURPOSE RECEPTACLE AS DEFINEDON| 2 X WAL MOUNTED LUMINAIRE, LAMP TYPE AS CONTACT WITH TIME DELAY ON CLOSING
X Y PLANS Y SPECIFIED, ALL OR PARTIAL EMERGENCY @ REMOTE KEYPAD/CONTROL STATION AFTER COIL IS DE-ENERGIZED
NON-FUSED SAFETY SWITCH, 30A, 3P, X X (INTERNAL OR EXTERNAL POWER SOURCE AS
INDICATES AMP RATING GREATER THAN 30A =D INDICATED NORMALLY OPEN TEMPERATURE SWITCH;
. CLOSE ON RISING TEMPERATURE
X FUSED SAFETY SWITCH, 3P, X INDICATES AMP Y e R ks Iy 2-GANG BOX UNDER B$ EMERGENCY LIGHT, NUMBER OF ATTACHED
M g&ENG GREATER THAN 30A, Y INDICATES FUSE X HEADS AS SHOWN E M E RG E N CY ALARM NORMALLY CLOSED TEMPERATURE SWITCH;
gyg Y X OPEN ON RISING TEMPERATURE
SEPARATELY MOUNTED CIRCUIT BREAKER; SEE « v EMERGENCY LIGHT, REMOTE MOUNTED HEAD SYMBOLOGY
ELECTRICAL ONE - LINE DIAGRAM OR SCHEDULE ) - :
FORCDEchRu:OmN GRAM OR SCriEDy v DUPLEX RECEPTACLE X X DOUBLE-FACED CEILING OR WALL MOUNTED NORMALLY OPEN FLOW SWITCH; CLOSE ON
® v @ , EXITLIGHT, DIRECTIONAL ARROWS (F INCREASING FLOW
X
HO SIMPLEX RECEPTACLE - REQUIRED) AS INDICATED ON PLANS Eb ALARM BELL NORMALLY CLOSED FLOW SWITCH;
Y X X SINGLE-FACED CEILING OR WALL MOUNTED OPEN ON INCREASING FLOW
X (8 I-(gf EXIT LIGHT; DIRECTIONAL ARROWS (IF
RECESSED FLOOR MOUNTED BOX, QUANTITY Y Y REQUIRED) AS INDICATED ON PLANS ALARM HORN NORMALLY OPEN LEVEL SWITCH, CLOSE
MOTOR WITH DESIGN HORSEPOWER (WHEN Y AND TYPE OF RECEPTACLES AS INDICATED LIGHTING FIXTURE SUBSCRIPTS ONRISING LEVEL
INDICATED) SUBSCRIPTS X - INDICATES LUMINAIRE TYPE PER
o X - INDICATES TYPE LUMINAIRE SCHEDULE Eb ALARM FLASHING LIGHT glc;wég é:LLOSED LEVEL SWITCH, OPEN ON
GFCI - GROUND FAULT CIRCUIT Y - INDICATES CIRCUIT NUMBER FROM L
INTERRUPTER PANELBOARD EB
ALARM BELL AND FLASHING LIGHT
z ‘ER- I?Sr%TEiDR(ég?ssz éob".ﬁ'%m CONTROLLING SWITCH (F COMBINATION UNIT gzwé\ééx SOIEENPEEEZ?J%I;E SWITCH, CLOSE
g PLH - PLUG LOAD HALF CONTROLLED NL- NIGHT LIGHT UNSWITCHED ALARY HORN AND FLASHING LIGHT
— soouEnLG G coutoL T e
p D N ATl e SEE LIGHTING CONTROL SCHEDULE FOR
g : REQUIREMENTS
< S Y - INDICATES CIRCUIT NUMBER FROM a E PUSHBUTTON OR PULLSTATION NORMALLY OPEN LIMIT SWITCH, CLOSE ON
8 TRANSFER SWITCH, CURRENT RATING, AND PANELBOARD a REACHING LIMIT
s NUMBER OF POLES AS NOTED LOW VOLTAGE DIGITAL WALL SWITCH, NUMBER
< ATS - AUTOMATIC ———O  CONDUIT TURNING UP INDICATES QUANTITY OF PUSH BUTTONS PER NORMALLY CLOSED LIMIT SWITCH, OPEN ON
B ATS ) SINGLE GANG PLATE, LETTER INDICATES REACHING LIMIT
g MTS - MANUAL —®  CONDUIT TURNING DOWN CONTROL ZONE WHEN SHOWN
&
=
S\
£ PROJECT MANAGER  JAROD C. LIVKE
< PROJECT ENGINEER | M. LARSON
E]
£ STRUCTURAL | C. MULDERICK PRELIMINARY TOWN OF MINTURN ELECTRICAL LEGEND
5 ARCHITECTURAL | R. McKINLEY
§ s PROCESS | S S(:HUMACHER NOT FOR |
e = - 1
=: ool K craUoAR CONSTRUCTION OR J WATER TREATMENT
S 3 /
a g
Sz 1&C | C. OPPEGARD RECORDING PLANT 0 o 2 FILENAME SHEET
g8 o DRAWN BY | Auth e [ —
35 08/2024___30% ISSUED FOR REVIEW uthor . OOG_OO 6
ISSUE DATE DESCRIPTION PROJECT NUMBER | 10348601 SCALE =




2022 ACC/10348601_00 GEN.rvt

’_Design_

Autodesk Docs://10348601_Minturn_WTP_Desi

8122024 7:41:36 AM

1 2 ‘ 3 4 ‘ 5 6 ‘ 7 8
SYM BOLOGY O —O%—  BALLVALVE PIPING SYSTEM IDENTIFICATION SYM BOLOGY 1. THIS IS A STANDARD INSTRUMENTATION SYMBOLOGY AND
LOCALLY MOUNTED FIELD INSTRUMENTATION ABI AERATION BASIN INFLUENT ABBREVIATIONS SHEET. LISTING OF SYMBOLS AND
—{i—  ORIFICE PLATE AN suTERRLY VALE FIRST LETTER SUCCEEDING LETTERS ACE ACETYLENE ABBREVIATIONS DOES NOT IMPLY ALL SYMBOLS AND
! —|<I-  CONEVALVE MEASURED READOUT ALS ALUM SOLUTION ABBREVIATIONS HAVE BEEN USED ON THIS PROJECT.
—{} ot TusE oR ANNUBAR MOUNTED ON PANEL FRONT N CHECK VALVE OR INITIATING VARIABLE OR PASSIVE OUTPUT/ACTIVE FUNCTION AMGV AMMONIA GAS (VACUUM) 2. SEE PROCESS, MECHANICAL AND PLUMBING LEGEND SHEET
VARIABLE MODIFIER FUNCTION FUNCTION MODIFIER AMS AMMONIA SOLUTION FOR MISCELLANEOUS PIPING SYMBOLS.
—<1-  DOUBLE-DISK CHECK VALVE ARG ARGON 3. SCREENING OR SHADING OF WORK IS USED TO INDICATE
ROTOMETER MOUNTED INSIDE PANEL ANALYSIS ALARM ASH ASH EXISTING COMPONENTS OR TO DE-EMPHASIZE PROPOSED
—<CrH  BALL CHECK VALVE ASHS ASH SLURRY IMPROVEMENTS TO HIGHLIGHT SELECTED TRADE WORK.
XXX DIAPHRAGM VALVE BURNER, USER'S CHOICE USER'S CHOICE USER'S CHOICE AV ACID VENT REFER TO CONTEXT OF EACH SHEET FOR USAGE.
4} SONIC OR ULTRASONIC FLOWMETER FRONT PANEL MOUNTED ON AUXILIARY PANEL A= COMBUSTION AW ACID WASTE 4. VALVE SYMBOLS SHOWN HERE ARE APPLICABLE ONLY TO D
(SUBSCRIPT INDICATES PANEL) D<= GATEVALE USERS CHOICE CONTROL CLOSED 8D BASIN DRAIN INSTRUMENTATION DIAGRAMS. SEE PROCESS, MECHANICAL
—M—  waoneTic FLownETER et GLOBE VALVE BWR BACKWASH RETURN AND PLUMBING LEGEND SHEET FOR VALVE SYMBOLS USED
BWS BACKWASH SUPPLY ELSEWHERE ON THE SHEETS.
MOUNTED INSIDE AUXILIARY PANEL o USERS CHOICE DIFFERENTIAL DEVIATION BRW BLENDED RAW WATER )
SS DISPERSION FLO! KIFE GATE VALVE SENSOR (PRIMARY B BACKWASH WASTE
MASS DISPERSION FLOWMETER S~ K- NEEDLEVALVE VOLTAGE EENSOR! CA COMPRESSED AIR
PILOT LIGHT ) CARD CARBON (DRY)
—>=<  PINCHVALVE
- A FLOW RATE RATIO (FRACTION) CARS CARBON (SLURRY)
FLUME DF- PLUGVALE cal CONTACT BASIN INFLUENT
INSTRUMENT FUNCTIONS SHARING COMMON GLASS, GAUGE CEN CENTRATE
HOUSING 8 USER'S CHOICE VIEWING DEVIGE CFE COMBINED FILTER EFFLUENT
T wer THREE-WAY BALL VALVE CHWR CHILLED WATER RETURN
HAND HIGH CHWS CHILLED WATER SUPPLY
O DIAGRAM OF INSPECIICATIONS H- e PG ALYE CuRRENT Grs Gy
PROPELLER OR TURBINE METER [ELECTRICAL) INDICATE Cipw CIP WASTE —
i CKD CEMENT KILN DUST
iy SHARED DISPLAY, SHARED CONTROL, PRESSURE-REDUCING VALVE POWER SCAN SCAN LGP CHLORINE GAS (PRESSURE)
VENTURI TUBE FIELD MOUNTED CLGV CHLORINE GAS (VACUUM)
TIME, CONTROL STATION cLl CLARIFIER INFLUENT
T—F  envoririome SHARED DISPLAY, SHARED CONTROL, PRIMARY TIME SCHEDULE | TIME; RATE OF CHANGE CLL CHLORINE LIQUID
LOCATION - NORMALLY ACCESSIBLE TO PRESSURE-REGULATING VALVE LEVEL eHT ow cLs CHLORINE SOLUTION
OPERATOR oVt CULVERT
VIDDLE cwi CLEARWELL INFLUENT
USER'S CHOICE ] TA ITRIC ACID
OPERATOR USER'S CHOICE USER'S CHOICE USER'S CHOICE USER'S CHOICE b6 DIGESTER GAS
DS DIGESTED SLUDGE
PROGRAMMABLE LOGIC CONTROL, FIELD or PRESSURE-RELIEF VALVE ORIFICE DR DRAIN
MOUNTED ‘ USER'S CHOICE RESTRICTION FC FERRIC CHLORIDE ¢
TEMPERATURE ELEMENT WITH THERMOWELL FLT FILTRATE
X PRESSURE, POINT (TEST) FLCI FLOCCULATION INFLUENT
AIR-RELEASE VACUUM VALVE VACUUM CONNECTION FLU FLOURIDE
CONTROL SWITCH A= AR RELEASE FOD FOUNDATION DRAIN
VAC = VACUUM INTEGRATE, FOR FUEL OIL RETURN
SIGHT FLOW GLASS QUANTITY INTEGRATE, TOTALIZE TOTALIZE FoS FUEL OIL SUPPLY
NOT ATlON FTI FILTER INFLUENT
RADIATION RECORD RUN W FINISHED WATER
LINE TYPES ABBREVIATIONS ACTUATOR SYMBOLOGY [¢[ s | o G e
cs GLYCOL SUPPLY
XXX ACK ACKNOWLEDGE ) TEMPERATURE TRANSMIT GTS GRIT SLURRY
MAIN PROCESS LINE ESTOP EMERGENCY STOP @ ﬁ) gZE,%ﬁgﬁABBREV'AT'ONS' Y S ow3 WELL #3 GROUNDWATER (RAW)
———  SECONDARY PROCESS LINE N/ FAIL FAILURE - MULTIVARIABLE MULTIFUNCTION MULTIFUNCTION MULTIFUNCTION GV WELL #4 GROUNDWATER (RAW)
FOR FORWARD-OFF-REVERSE : - :gfgxggc HE HELIUM |
——  AUXILIARY PROCESS LINE FR FORWARD-REVERSE ; VIBRATION, MECH. VALVE, DAMPER, HTWR HEATING WATER RETURN
- FS FAST-SLOW HTWS HEATING WATER SUPPLY
DIRECTION OF FLOW i HANDAUTO DF' FLOAT OPERATOR ANALYSIS LOUVER D HYDROGEN
—#— mewosou o et g DR
~ T~ ELECTRICAL SIGNAL n LEAD-LAG PNEUMATIC CYLINDER oLAss . ACCESSORY DEVICES M LIME (DRY)
-LAG- UNCLASSIFIED XAXI
—E HYDRAULCSIGNAL Lok OO O FOTE UNCLASSIFIED UNCLASSIFIED UNCLASSIFIED il LOW PRESSURE PROCESS AR
—O0~—  SOFTWARE OR DATALINK R LOCAL-REMOTE % DOUBLE-ACTING PNEUMATIC CYLINDER EVENT, STATE AUXILLIARY Ne NATURAL GAS
Ls LEAD-STANDBY OR PRESENCE Y AXIS DEVICES NIT NITROGEN
PR MA MANUAL-AUTO NPW NON POTABLE WATER
SIGNAL CONNECTION 0AC OPEN-AUTO-CLOSE NTO NITROUS OXIDE
| oc OPEN-CLOSE PNEUMATIC DIAPHRAGM DRIVER, OVFL OVERFLOW
————  CROSSOVER- NO CONNECTION 00 ON-OFF POSITION, 7 AXIS SAFETY INSTRUMENTED ACTUATOR, PLI PLANT INFLUENT
I 0sc OPEN-STOP-CLOSE DIMENSION SYSTEM gmif\gg"ﬂga POL POLYPHOSPHATE B
RJ RUN-JOG P b POSA POLYMER SOLUTION (ANIONIC)
X CAPILLARY RIR RUN-JOG-REVERSE ﬁﬁi— PNEUMATIC DIAPHRAGI WITH POSITIONER ELEMENT POSC POLYMER SOLUTION (CATIONIC)
SIL SILENCE POT POTASSIUM PERMANGANATE
ss START-STOP PSG PRMARY SLUDGE
CROSS REFERENCE ABBREVIATIONS Ro ravilin
PWC POTABLE WATER (COLD)
MISCELLANEOUS INSTRUMENTATION EQUIPMENT ABBREVIATION PWH POTABLE WATER (HOT)
SYM Bo LOGY SC OUS INSTRU 0 EQUIPMENT ABBREVIATIONS RAS RETURN ACTIVATED SLUDGE
Al ANALOG INPUT XXX RAW RAW WATER (CROSS CREEK)
A0 ANALOG OUTPUT RCY RECYCLE
cL2 CHLORINE (ANALYZER MODIFIER) RFGT REFRIGERANT
[ X [ oy > CONTINUATION TO THE RIGHT o CARBON MONOXIDE (ANALYZER MODIFIER) RL RAIN LEADER
i c02 CARBON DIOXIDE (ANALYZER MODIFIER) RWS RAW WATER SUPPLY
COMB COMBUSTIBLES (ANALYZER MODIFIER) SAN SANITARY SEWER
COND CONDUCTIVITY (ANALYZER MODIFIER) SBS SODIUM BISULFITE (DECHLORINATION)
{ CONTINUATION TO THE LEFT DEN DENSITY (ANALYZER MODIFIER) SCK SLUDGE CAKE [
P DI DIGITAL INPUT SCM CUM
X = CONNECTOR NUMBER DO DIGITAL OUTPUT SDA SODA ASH (PH/ALKALINITY)
: DO DISSOLVED OXYGEN (ANALYZER MODIFIER) SDGP SULFER DIOXIDE GAS (PRESSURE)
Y = SHEET CONTINUATION EP VOLTAGE TO PNEUMATIC SDGV SULFER DIOXIDE GAS (VACUUM)
Z=TO/FROM DESCRIPTION H2s HYDROGEN SULFIDE (ANALYZER MODIFIER)
SDL SULFER DIOXIDE LIQUID
HCL HYDROGEN CHLORIDE (ANALYZER MODIFIER) peeed SULFER DIOXIDE SOLUTION
110 INPUT/OUTPUT s6 SLUDGE
P CURRENT TO PNEUMATIC se8 SLUDGE BLOWDOWN
NOX NITROGEN OXIDE (ANALYZER MODIFIER)
o OPERATOR NTERCACE SHC SODIUM HYPOCHLORITE (DISINFECTION/CIP)
o RN (ANALY SR MODIFIER) ga‘; ggﬁam HYDROXIDE/CAUSTIC (CIP NEUTR.)
P&ID PROCESS AND INSTRUMENTATION DIAGRAM b SUMP
S SUSPENDED SOLIDS (ANALYZER MODIFIER) RL SECONDARY RAIN LEADER
TURB TURBIDITY (ANALYZER MODIFIER) 56 SECONDARY SLUDGE
WAN WIDE AREA NETWORK A
STW STORMWATER
TYPES OF POWER SUPPLY SUL SULFURIC ACID (CIP)
A PLANT COMPRESSED AIR Sup SUPERNATANT
svw SERVICE WATER
A INSTRUMENTATION AIR
sw SEAL WATER
ES ELECTRIC SUPPLY
o NATURALGAS SWH SOFT WATER (HOT)
"o oRAILI TFI TRICKLING FILTER INFLUENT
6 THICKENED SLUDGE
uPW ULTRA PURE WATER
VT VENT
WAS WASTE ACTIVATED SLUDGE
wLw WELL WATER
wsT WASTE
PROJECT MANAGER  JAROD C. LIMKE
PROJECT ENGINEER | M. LARSON
STRUCTURAL | . MIDERIK PRELIMINARY TOWN OF MINTURN PROCESS AND INSTRUMENTATION LEGEND
ARCHITECTURAL | R. McKINLEY NOT FOR
PROCESS | S. SCHUMACHER
VECHANIGAL | K GHAUDHAR! CONSTRUCTION OR WATER TREATMENT
18C | C.OPPEGARD RECORDING PLANT 0 r > SHEET
08/2024 _ 30% ISSUED FOR REVIEW DRAWN BY | Author e — 006'007
ISSUE DATE DESCRIPTION PROJECT NUMBER | 10348601 2= 10




C:\USERS\EPAZ\DC\ACCDOCS\HDR\10348601_MINTURN_WTP_DESIGN_2022 ACC\PROJECT FILES\01 - WATER TREATMENT PLANT\_SHEETS\00D-601.DWG

10/17/2023 8:27:10 AM

1 2 3 4 5 6 7 8
GENERAL NOTES
A.  EXISTING FILTERS 1 AND 2 WILL BE ABANDONED.
CIPR
CIP SYSTEM ~—— SBS CIP WASTE HOLDING
CIPS - Sie HAUL
7 a0 ~—— SHY AWAY
- suL b
&
(&)
2 CIPW.
Of
AUTO-BACKFLUSHING MEMBRANE SKID 1
n STRAINER -
RAW BRW | BRW ) 3 M FLT CFE
>
9] BWW FILTRATE BLENDING TANK 3 (CLEARWELL)
x AND PUMPING
g BWW W
9 Gwa (7 Ej KEYNOTES
O
W3 1. EXISTING FILTER 3 WILL BE REPURPOSED INTO
MEMBRANE SKID 2 BACKWASH WASTE FILTRATION AND RECYCLE
PUMP STATION.
£ ll
= SHC SUP__ o, CHLORINE RESIDUAL
s M FLT SDA SAMPLE POINT c
= — L N PW
L_eww P TO TOWN OF MINTURN
L PW
BWW DISTRIBUTION
MALOIT PARK e
PUMP STATION
(BY OTHERS)
PW TO MALOIT PARK
( ; STORAGE TANK
=
&
HOUSE WATER SUPPLY
FOR WTP B
I NN BN N @
WELL 3
I O sackwasH 1 BWW e C3 | — )
HOLDING I
I
WELL 4
Gw4 @
PROCESS DESIGN CRITERIA
TREATMENT FLOW RATES GROUNDWATER WELLS (EXISTING] BACKWASH RECOVERY PUMPS
NUMBER 2 NUMBER OF PUMPS 2 (1DUTY, 1 STANDBY)
RAW WATER FEED RATE (MIN/MAX) 230 - 460 GPM FLOW CAPACITY (EA) 80 GPM PUMP TYPE VERTICAL MULTI-STAGE
NET FILTRATE PRODUCTION RATE (MIN/MAX) 210 - 420 GPM (0.3 - 0.6 MGD) DRIVE TYPE VFD
MINIMUM RECOVERY RATE (OVERALL PROCESS) 92% FILTRATE TANK DESIGN CAPACITY (EA) 42 GPM
TYPE HDPE TDH AT DESIGN CAPACITY 25FT
AUTOMATIC BACKFLUSHING STRAINER NUMBER 1 HORSEPOWER 1HP
SCREEN SIZE 1/32IN TANK VOLUME 8,000 GAL
INTAKE HORSEPOWER 114 HP DISINFECTION
STRUCTURE FILTRATE PUMPS DESIGN FLOW RATE 420 GPM
ULTRAFILTRATION MEMBRANE TREATMENT SYSTEM NUMBER OF PUMPS 2 (1DUTY, 1 STANDBY) VIRUS INACTIVATION REQUIRED 410G
\ MEMBRANE SYSTEM PUMP TYPE VERTICAL MULTI-STAGE REQUIRED CT 8MIN @ 5°C
NUMBER OF TRAINS/SKIDS 2 DRIVE TYPE VFD BAFFLING FACTOR 0.1
EK FILTRATE CAPACITY PER TRAIN (EA) (MIN/MAX) 40-210 GPM MAX DESIGN CAPACITY (EA) 420 GPM RESIDUAL CHLORINE CONCENTRATION 1 MG/L A
SS GRE MAXIMUM FLUX RATE @ 20°C 29 GFD TDH AT DESIGN CAPACITY 50 VOLUME REQUIRED FOR CT 33,600 GAL
\» CRO MAXIMUM TRANSMEMBRANE PRESSURE LOSS 22 Psl HORSEPOWER 10 HP VOLUME AVAILABLE IN TANK AT 12' DEPTH 191,000 GAL
FEED PUMPS VOLUME AVAILABLE IN TANK AT OVERFLOW 544,000
NUMBER 2 (1 PER SKID)
PUMP TYPE CLOSE COUPLED CENTRIFUGAL
DRIVE TYPE D
DESIGN CAPACITY 210 GPM
TDH AT DESIGN CAPACITY 80FT
HORSEPOWER 20 HP
CIP WASTE TANK
TYPE HDPE
NUMBER 1
VOLUME 6,000 GAL
PROJECT MANAGER JAROD C. LIMKE
PROJECT ENGINEEER | M. LARSON
oVt | aRRETT PRELIMINARY TOWN OF MINTURN GENERAL
STRUCTURAL | C. MULDERICK PROCESS FLOW DIAGRAM
NOT FOR
PROCESS | SCHUMACHER
ELECTRICAL | HUCKENPAHLER CONSTRUCTION OR WATE R TREATM E NT
18| c. OPPEGARD RECORDING \ . ” riename | 000601.owG SHEET
0812024 30% ISSUED FOR REVIEW DRAWN BY | J. LIMKE P LANT I e e — 00 D_601
ISSUE DATE  DESCRIPTION PROJECT NUMBER | 10348601 SCALE | NOT TO SCALLE



AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M

AutoCAD SHX Text
M


C:\USERS\EPAZ\DC\ACCDOCS\HDR\10348601_MINTURN_WTP_DESIGN_2022 ACC\PROJECT FILES\01 - WATER TREATMENT PLANT\_SHEETS\00D-602.DWG

10/17/2023 8:27:10 AM

1 2 3 4 5 6 7 ‘ 8
[~ WSE-MAX 8108.00 GENERAL NOTES
(OVERFLOW)
A.  FLOW PATH IS CONCEPTUAL AND NOT REPRESENTATIVE OF
8110 420 GPM 8110 ACTUAL PIPE CONFIGURATION
8105 8105
EXISTING
STORAGE
TANK
8100 EL 8073.85' 8100
A Y FF OF TANK
8095 | | 8095
| KEYNOTES
| | 1. ASSUME MAX PRESSURE DROP OF 22 PSI
8090 | | 8090 ACROSS MEMBRANE SYSTEM.
8085 : : 8085
8080 | | 8080
8075 | | 8075
8070 | : 8070
WSE-TYP 8061.25' WSE-MAX 8062.60" | |
8065 | | 8065
= —‘ H — WSE-MAX 8057.00' | |
_EL 8061.02 — | |
$ CREST OF DAM
8060 | | 8060
CROSS > |
CREEK |
INTAKE | = | |
8055 | 8055
| 12"DIP |
|,/ APPROX. 1,500 FT | |
8050 | - | | 8050
— WSE-MAX 8041.00 | > | |
8045 | i i - 4g—> + 8045
[ EL 8043,00'
N . . | FINISHED FLOOR ¢ *
8040 = | ! : 8040
EXISTING | AUTO-BACKFLUSHING MEMBRANE FEED FINE " >
SAND STRAINER PUMPS STRAINER MEMBRANE FILTERS FILTRATE TANK FILTRATE PUMPS ip[;lsox_ 00T
FILTER Y 8'DIP X X
APPROX. 200 FT
8035 Ll oPE Y |—(><1—|— —_— — — > 803
E—— / APPROX. 100 FT Y A
3'PE
/ APPROX. 130 FT ?
8030 8030 LEGEND
RECYCLE PUMPS HYDRAULIC GRADE LINE
— —— —— —— CONCEPTUAL FLOW PATH (EXIST)
8025 8025 CONCEPTUAL FLOW PATH (PROPOSED)
PROJECT MANAGER JAROD C. LIMKE
PROJECT ENGINEEER | M. LARSON
o[, seReT PRELIMINARY TOWN OF MINTURN GENERAL
STRUCTURAL | C. MULDERICK NOT FOR HYDRAULIC PROFILE
PROCESS | S. SCHUMACHER
ELECTRICAL | HUCKENPAHLER CONSTRUCTION OR WATER TREATMENT
14C|c. OPPEGARD RECORDING 0 1-‘ o FILENAME | 00D-6020WG SHEET
G308 3% 1SSUED FOR REVIEW DRAWN BY | J LINKE PLANT e — 00D-602
ISSUE DATE DESCRIPTION PROJECT NUMBER | 10348601 SCALE | NOTTO SCALLE




C:\USERS\EPAZ\DC\ACCDOCS\HDR\10348601_MINTURN_WTP_DESIGN_2022 ACC\PROJECT FILES\01 - WATER TREATMENT PLANT\_SHEETS\01Y-601.DWG

10/17/2023 8:27:10 AM

2 3 4 5 6 7 ‘ 8
m " GENERAL NOTES
WASH DIFF.
ACTIVE PRESS.
HIGH
FLOW FAULT
A VI YA "|’PDAH
6001 3012 | 3010, [ 3011
[ I I [
& | ]
‘ D
FiT I YA DS
K ot 1e ] KEYNOTES
A A A A 1. OUTLET FOR FUTURE OPTIONAL CONNECTION TO WELLS
MCC/ELEC ROOM ‘ \ \ \
| |
T
PROCESS ‘ | conTroL PaneL 2;;%—051/(\)CKWASHING STRAINER
‘ 120V
012A wiB,
@ 120V A/O/M | C
I
© -
A 01Y604 1O+ 3-RCY [] ‘
FROM RECYCLE PUMPS BLV-6004 T ‘ ‘ ‘
2 4
o
i"’ —
QO BLV-6005 ‘ ‘ |
12-RAW 8"-RAW 12"-BRW ".BRW ‘ ‘ | 8"BRW BRW